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g — Ko it
-a0 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30.000 MHz 1,000 GHz 1.000 MHz 795,18991 MHz -45.22 dBm

1.000 GHz 1.700 GHz 1.000 MHz 1.64105 GHz -45.32 dim

1.790 GHz 3.000 GHz 1.000 MHz 2.52160 GHz -44.11 dBém

3.000 GHz 9.000 GHz 1.000 MHz 6.93892 GHz -39.68 dBm

9.000 GHz 13,000 GHz 1.000 MHz 1264929 GHz -39,93 dBém -26.93 dB

13.000 GHz 18,000 GHz 1.000 MHz 1554333 GHz -36.00 dém -23.00 d&

il
J J -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 66 / 3MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
8 A e o A TN,
-40 A m— - — -40 dBm o o
0 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 921.03198 MHz -45.17 dBm -32,17 dB 30,000 MHz 1,000 GHz 1.000 MHz 911.04608 MHz -45,15 dBm -32,15 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.59068 GHz -45.33 dBm -32.33dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64245 GHz -45.30 dBm -32,30 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.94375 GHz -44,05 dBm -31.05 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,50588 GHz -43,83 dBm -30,83 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97892 GHz -39.90 dBm -26.90 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -39.91 dém -26.91 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63130 GHz -40.08 dBm -27.08 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.62480 GHz -39.97 dém -26.97 d&
13.000 GHz 18.000 GHz 1.000 MHz 15.54458 GHz -36.22 dBm -23.22 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54833 GHz -36.06 dBm -23.06 d&
p— m——
)i 2 )i [
L JL ) L JL J
D: 2022 21:5B:33 o

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PABS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dBém
-40 dem e — — — A S
I R Rt i ladine bl
-a0 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 889.71764 MHz -45.27 dBm -32.27 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.60957 GHz -45.32 dim -32.32 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.51596 GHz -44.,15 dBém -31.15 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.94292 GHz -39.68 dBm -26.88 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264879 GHz -40,02 dBém -27.02 dB
13.000 GHz 18,000 GHz 1.000 MHz 1553458 GHz -36.00 dém -23.00 d&
il
JL J
Date: 5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 66 / 5MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
40 dB L — S— e M ™4 (|| 0 dBrm __ AL il P
il
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 992.97101 MHz -45.14 dBm -32.14 dB 30,000 MHz 1,000 GHz 1.000 MHz 918.31834 MHz -44,97 dBm -31,97 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.65015 GHz -45.24 dBm -32.24 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65995 GHz -45.37 dBm -32.37 d8
1,790 GHz 3,000 GHz 1.000 MHz 2,48451 GHz -43,99 dBm -30,90 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.06311 GHz -44,07 dBm -31,07 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91492 GHz -39.85 dBm -26.85 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99692 GHz -39.82 dBm -26.62 db
9.000 GHz 13.000 GHz 1.000 MHz 12.64429 GHz -39.98 dBm -26.98 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64429 GHz -39.88 dBm -26.88 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.56240 GHz -36.21 dBm -23.21 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.56791 GHz -36.19 dBm -23.19 dB&
p— m—
)i 2 )i [
L JL ) L JL J
D: 2022 18
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PARS
-10 &) LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
AP Pt
-40 dBm — A m —S— == 5 S
HM'
-a0 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 859.17791 MHz -45.14 dBm -32.14 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69073 GHz -45.29 dim -32.29 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.96230 GHz -43.83 dBém -30.83 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.91892 GHz -39.95 dim -26.95 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265829 GHz -39,93 dBém -26.93 dB
13.000 GHz 18,000 GHz 1.000 MHz 1554666 GHz -36.19 dém -23.19 d&
il
JL J
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG242018B

LTE Band 66 / 10MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
A . | || P P,V SN
P e - A — i - A = e e
M0 bm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 947.88856 MHz ~44,92 dBrm -31.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 965.33983 MHz -45.11 dBém -32.11 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69283 GHz -43.89 dBm -30.89 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58963 GHz -45.32 dBm -32.32 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.96754 GHz -44,01 dBm -31.01 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,05827 GHz -44,06 dBm -31.06 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.96042 GHz -39.95 dBm -26.95 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93992 GHz -39.85 dBm -26.85 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65079 GHz -39.76 dBm -26.76 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65479 GHz -39,90 dém -26.90 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55291 GHz -36.27 dBm -23.27 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.24835 GHz -36.30 dBm -23.30 dBé
p— m——
)i 2 )i [
L JL ) L JL J
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PARS
-10 &) LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
A L —— Y,
-40 dBm s = = — —
quanpPapss?
-50 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 857.23888 MHz -45.15 dBm -32.15 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.57074 GHz -45.41 dBm -32.41 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.49015 GHz -44.01 dem -31.01 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -39.78 dBm -26.78 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265779 GHz -39,98 dBém -26.98 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.54416 GHz -36.17 dBém -23.17 d&
il
JL J
Date: 5 > 22:43:15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 66 / 15MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
PON.Y, S TSR, | || RO, POLY, NP TS,
A " S
o0 dBm:
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 984.24538 MHz -45.16 dBm -32.16 dB 30,000 MHz 1,000 GHz 1.000 MHz 990.54723 MHz -45,15 dém -32.15 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -44.89 dBm -31.89 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -45.21 dBm -32.21 dB
1,790 GHz 3,000 GHz 1.000 MHz 2,49620 GHz -44,13 dBm -31.13 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,52927 GHz -44,19 dBm -31,19 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91892 GHz -39.91 dBm -26.91 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52542 GHz -39.94 dBm -26.94 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65029 GHz -39.99 dBm -26.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.64679 GHz -39.98 dBm -26.98 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.558625 GHz -36.27 dBm -23.27 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55708 GHz -36.28 dBm -23.28 d&
p— m——
)i 2 )i [
L JL ) L JL J
D: 2022 !
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
ZL Y,
-40 dém — A e — — A, oy
A
-50 dB
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 860.14743 MHz -45.29 dBm -32.29 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.62321 GHz -45.16 dBm -32.16 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79262 GHz -35.37 dem -22.37 d&
3.000 GHz 9.000 GHz 1.000 MHz 5.93401 GHz -39.91 dim -26.91 dB
9.000 GHz 13,000 GHz 1.000 MHz 1264129 GHz -39.76 dBm -26.76 dB
13.000 GHz 18,000 GHz 1.000 MHz 1554250 GHz -36.33 dém -23.33 d&
il
JL J
Date: 5 E]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 66 / 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
A N | || PR, PO, S N .
A, T -~ A S A —
Mo Gem
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 895.04998 MHz -45.14 dBm -32,14 dB 30,000 MHz 1,000 GHz 1.000 MHz 860.02249 MHz -45.16 dBm -32.16 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -44.83 dBm -31.83 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59523 GHz -45.31 dBm -32.31 dB
1,790 GHz 3,000 GHz 1.000 MHz 2,95908 GHz -43,95 dBm -30,95 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,06674 GHz -43,86 dBm -30,86 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91342 GHz -39.83 dbm -26.83 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98692 GHz -40.01 dBm -27.01 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.64979 GHz -39.88 dBm -26.88 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65129 GHz -40,02 dBm -27.02 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55000 GHz -36.28 dBm -23.28 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54250 GHz -36.35 dBm -23.35 dB
p— m——
)i 2 )i [
L JL ) L JL J
D: 2022 44

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PABS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dBém
-40 dBm — - o— - PRI -
P ___&"M__,M ——— e ey e
B
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 941,58671 MHz -45.19 dBm -32.19 d8
1.000 GHz 1.700 GHz 1.000 MHz 1.63546 GHz -45.30 dBm -32.30 dB
1.790 GHz 3.000 GHz 1.000 MHz 1.79706 GHz -42,08 dBém -29.08 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.96442 GHz -39.77 dim -26.77 dB
9.000 GHz 13,000 GHz 1.000 MHz 1263930 GHz -39.91 dBém -26.91 dB
13.000 GHz 18,000 GHz 1.000 MHz 15.52291 GHz -36.17 dBém -23.17 d&
il
JL J
Date: 5
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samonias. FCC RADIO TEST REPORT

Report No. : FG242018B

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0040
40 Normal Voltage 0.0056
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0040
0 Normal Voltage 0.0030
PASS
-10 Normal Voltage 0.0054
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0037
20 Maximum Voltage 0.0042
20 Normal Voltage 0.0000
20 Battery End Point 0.0013
Note:
1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : AB6 - 34 of 34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 71

Peak-to-Average Ratio

Mode

Mod.

LTE Band 71/ 20MHz

QPSK

RB Size

Full RB

16QAM

Full RB

64QAM

256QAM

Limit: 13dB

Middle CH

5.04

Full RB Full RB Result

5.91

6.32

PASS

LTE Band 71/ 20MHz / QPSK
Middle Channel / Full RB

LTE Band 71/ 20MHz / 16QAM

Spectrum ¥ il
Ref Level 30.00 GBm  Offset 1120 & Ref Level 30.00 GBm  Offset 1120 &
= att 30de AQT 2ms ® RBW 20 MHz = att 30de AQT 2ms ® RBW 20 MHz
@153 view @153 view
R ——
a = a
5
001 - 001 ~
B
Y )
1E- v 1E-
4 ks

4 S
E-04 g E-04 T

‘ I
e - 1E0 ;

1
(CF 680.5 MHz Mean Pwr + 20.00 dB (CF 680.5 MHz Mean Pyr + 20.00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ o168 dBm 27 36 dbm 5.68 a8 2.6 dB 4.23 dE .04 dE 5.5 db Trace 1 [ o064 dBm 27 26 dbm 6.62 a8 2.93 a8 4.93 a8 5.91a8 6.41a8
—
[Ty SRR e

Middle Channel / Full RB

L
30.00 dBm _ Offset 1120 db
= att 30de AQT 2ms ® RBW 20 MHz
@153 view
<]
0
001
1E-
\
%
E-04- I
i)
1E- L
(CF 680.5 MHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 |
Trace 1 [ 10.63 dBm 27,10 dbm 7.47 a8 3.01d8 5.16 dE £.32 db 7.04 db
[ BEERREE ]

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

26dB Bandwidth

Mode

BW 1.4MHz

LTE Band 71 : 26dB BW(MHz)

3MHz

Mod. QPSK

QPSK | 16QAM

16QAM

5MHz 10MHz

15MHz 20MHz

Middle CH

QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM | QPSK | 16QAM

Mode

4.94 4.88 9.71 9.77

14,42 | 1451 | 19.02 | 19.22

BW

LTE Band 71 : 26dB BW(MHz)

1.4MHz
64QAM

3MHz

Mod. 64QAM

256QAM

256QAM

5MHz 10MHz

15MHz 20MHz

Middle CH

64QAM | 256QAM | 64QAM | 256QAM

64QAM | 256QAM | 64QAM | 256QAM

4.87 9.89

14.36 18.74

LTE Band 71

Middle Channel / 5MHz / QPSK

Spectrum 5 Spectrum & 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
M1[1] 14.02 dBm) mi1] 14.69 dBm)
681.43900 MHz 678.49200 MHz
2 o -
2 26.00 dB =@ 26.00 dB
I, e \ 1.935000000 MHz o i Ry A " 1.875000000 MHz
1o 1 138.1 . i Il 139.2
0ds L 0 da i
! i ¥
10 d8m = = 10 dBm -
-20 dém — -20 dem !
PPy e A RN P S N
-0 dBm “30 dém — —
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 681.435 MHz 14.92 dbm ndB down 3,535 MHz M1 676452 MHz 14.69 dem ndB down 2675 MHz
TL 1 676.052 MHz -10.71 dem ndg 26.00 dB Tl 1 676,042 MHz 11,27 dim ndg 26,00 dB
T2 i 682.988 MHz -10.98 dém q factor 138.1 T2 i 662,518 MHz 10,98 dém q factor 138.2
(LI ] (LI ]
Spectrum 5 Spectrum & 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
M1[1] M1[1] 16.10 dBm)
I . 681.1790 MHz
2048 20d8
2 - =@ , x 26.00 dB
0d " i Y 0 t i 9.770000000 MHz
/ \ 70.4 \ 69.7
\ \
0 de T 0 de:
J } ] \
10 d8m . 10 dBm 5 X
/ \ f \
-20 dém - 7 -20 dem —
PULVAY (W \ £ - R —t
T Vo - ]
-30 dam -30 dBm
40 dBm -40 dBm
-50 dem -50 dBm
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 683.157 MHz 17.36 dbm ndB down 971 Mhz M1 1 6 Wz 16.19 dem ndB down 9,77 Whz
TL 1 675.645 MHz -8.38 dbm ndg 26,00 dB Tl 1 67 W 9,66 dBm ndg 26,00 dB
T2 i 685.355 MHz -9.06 dém q factor 70.% T2 i 665,355 MHz -9.56 dém q factor 68.7
(LI ]

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.32 dBm Mi[1] 14.10 dBm
679.0310 MHz 676.2140 MHz
2 2
2 ndB 6.00 dB) =@ w 26.00 dp|
0d T i [N Bst e O S 14.416000000 MHZ| 10 d nche I A LA 14.505000000 MHz|
T Q factor 47.1 Ii 46.6
o £ 0 de: 7
10 di -10 df 2
20 20 a
o b RN,
40 dBm
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 679.031 MHz 15.32 dbm ndB down 14416 WHz ML 1 £76.214 MHz 14.10 dem ndB down 14505 WHz
TL 1 673.277 MHz -10.85 dém ndg 26,00 dB T 1 673.307 MHz -12,05 dBm ndg 26.00 dB
T2 i 687.693 MHz -10.78 dém q factor 47.1 T2 i 667613 MHz 11,57 dém q factor 46.6
L JU ] - L JU ] -

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

2 im =
Ref Level 30.00 cbm  Offset 1120 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
o att 30d8  SWT  18.9ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  18.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 19k Max [0 15k Max
[EEEY 13.76 dBm mi1] 13.28 dBm
. 675.9450 MHz - 6743460 MHz
nds 26.00 dB 71 nds 26.00 dB
ool n ASBEL i 19.021000000 MHz P ppn, Jornd My | Brio, o A g 19.221000000 MHz
109 i Qfactor™ \l 5.5 . 7 Q factbr ™ | as.1
o { 0 d8: f
/ A
. Y-
10 df S0d ¥ -
I
20 -20
]
30 BN AT 2 T v - A
A Vi)
40 dBmv
50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 675.945 MHz 14.76 dém nd@ down 19.021 MHz [ 1 674.346 Mz 13.28 dem nd@ down 18,221 MHz
T 1 670,99 MHz -10,94 darm nd8 26,00 d8 T 1 670,91 MHz -12,51 dem nd8 26,00 d8
T2 1 680.01 MHz -10.67 dbm q factor 35.5 T2 1 680.13 MHz -12.30 dém q factor 385.1
L JL ] L L JU ] L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum 2 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.28 dBm Mi[1] 14.43 dBm
2 2.04800 MHz - 679.6010 MHz
ndp ML 6.00 dB) ndB .00 dB
10 e P By ot 1.865000000 MHz 10 P B 9.890000000 MHz
I Q factar | 140.2 Q factar \ 68.7)
o 7 T 0 de:
10 d { it -10 di
7 ki ¥
/ \ / \
-20 -20 1 v
/ \ / \
-30d -3a.de pa ~7 1
QSRR e W an [ ~J [T D / N Y, e —
o dem -40 dBm
50 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 682.048 MHz 13.28 dbm ndB down 2665 MHz ML 1 £75.601 MHz 14.43 dBm ndB down 9,60 MHz
TL 1 676.042 MHz -13.08 dém ndg 26.00 dB T 1 675,625 MHz -11,27 dém ndg
T2 i 682.908 MHz -12.57 dém q factor 140.2 T2 i 685,515 MHz -11.25 dém q factor
L JU ] - L JU ]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum 2 im 2
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  18.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 13.67 dBm mi1] 13.25 dBém
. 677.2030 MHz - 676.7440 MHz
26.00 dB nds 26.00 dB
L W, - 14.356000000 MHZ| B Y ; By 18.741000000 MHZ|
10 T - 47.2 9 [ P Mebr 36.1
o i 0 d8 -
10 I 10 df S
7 |
20 { -20
30 d oy v f a0 d
AN AAN_pf M NI PR I
40 dBm 35 S
-50 -50
60 df -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 6B0.5 MHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 677.203 MHz 13.67 dom nd@ down 14356 MHz [ 1 676.744 Mz 13.25 dem nd@ down 18,741 MHz
T 1 673.277 MHz -12,57 dem nd8 26,00 d8 T 1 671.189 MHz -11,39 dem nd8 26,00 d8
T2 1 687.633 MHz -12.40 dbm q factor 47.2 T2 1 659.931 MHz -12.38 dém q factor 36.1
L JL ] L L JU ] L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

Occupied Bandwidth

Mode

BW 1.4MHz

LTE Band 71 : 99%0OBW(MHz)

3MHz
Mod. QPSK

5MHz 10MHz 15MHz

16QAM | QPSK

Middle CH -

16QAM

QPSK | 160AM | QPSK | 16QAM | QPSK | 16QAM

20MHz
QPSK

16QAM

Mode

4.48 4.49 9.05 9.03

13.43 | 13.40

17.78

17.82

BW 1.4MHz

LTE Band 71 : 99%0OBW(MHz)

3MHz

Mod. 64QAM 64QAM

256QAM

256QAM

5MHz 10MHz 15MHz

20MHz

Middle CH -

64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM

64QAM

256QAM

4.50 9.05

13.49

17.90

LTE Band 71

Middle Channel / 5MHz / QPSK

Spectrum =2 Spectrum ‘l =
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dE SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
M1[1] 15.46 dBm) mi1] 14.36 dBm)
681.58900 MHz 580.98000 MHzZ
2048 20d8
2 - oog B . +.475524476 MHz =@ _ T occaw +.485514486 MHz
Ff AN Af | A BN P e .
10¢ y ; 10 d T Wi /
/ | f |
|
0 de 0 de:
Y I
[ \ .’ A
10 dam r 10 dBm. 4 -
/ \
-20 dBm 7 20 dém i |
e o A e e
-4 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 681.565 MHz 15,45 dbm M1 £60.56 MHz 14.36 dBm
TL 1 678.25225 MHz 10.57 dBm Occ Bw 4.475524476 MHz T 1 676.25225 MHz 10,23 dem Oce Bw 4.485514486 MHz
T2 i 682.72777 MHz 10.19 dém T2 i 682.73776 MHz 10.05 dém
(LI ]

Middle Channel / 10MHz / QPSK

Spectrum 5 Spectrum & 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
M1[1] 17.39 dBm) mi1] 16.61 dBm)
1 681.4190 MHz i 676.6440 MHz
2048 20d8
20 I X occhw ) 9.050949051 MHz] 2 Ix - Occ Bw 9.030969031 MHZ]
R I O Pl s gy e P, B Y A P aa Ve o SN,
a 1 10 df ‘*
/ \ ! 1
0ds ‘ 0 da
/ | f |
10 dBm - 10 dBm: r
f \ f 4
/ \
-20 dBm — 1 T -20 dém 3
PAYA AV & e e e ! |
EELCED - 30 AR =
40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm -60 dBm
CF 680.5 MHz 1001 pts Span 20.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 681.415 MHz 17.39 dBm M1 1 676624 MHz 16.61 dem
TL 1 575.9545 MHz 12.34 dBm Occ Bw 9050949051 MHz Tl 1 5675.9645 MHz 11.03 dbm Occ Bw 9.030969031 MHz
T2 i 685.0155 MHz 10.76 dém T2 684.8955 MHz 10.16 dém
(LI ]

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 71

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum T i
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.08 dBm mi1] 14.96 dBm
2 . 6758850 MHz - 6749860 MHz
= Tl iy occBw 13.4265 73427 MHz = g occ Bw 13.396603397 MHz
el A e DA L0 e AN A [tV N PR
10 df f ~ 10 o o )
[ / \
o - 0 de: -
| / |
10 d -10 di
-20 .’ -20 /
p o y;

I PR e = / f . et Ial -
a0 30 7oA »
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts Span 30.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |

ML T 675.885 MHz 16.08 dbm ML 1 674,366 MHz 14.96 dBm

TL 1 673.7867 MHz 10.81 dBm Occ Bw 13.426573427 MHz T 1 £73.7567 MHz 9,17 dBm Occ Bw 13.396603397 MHz

T2 i 687.2133 MHz 10.40 dBm T2 i 687.1533 MHz .37 dém

L JL ] L L JU ] L
Spectrum 2 im 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 300 khz
lo att 30d8 SWT  16.5us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.87 dBm mi1] 13.66 dBm
2 676.7640 MHz - 677.8630 MHz
= ocec Bw 17.782217782 MHZ - " ocec Bw 17.822177822 MHZ
Iy P LY o o o 4 la |
s 1. AP P | 10 . o e el
/ J l
o 0 de: - i
| \
10 d -10 di
f | |
20 20 + ‘I
- \7‘::’ (= i o 7 W W A A W
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 40.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Markar
ype | Ref | Trc ~value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | T X-val ¥-val Functi Function Result
ML 1 676.784 MHz 14.87 dém Ml i 677.863 MHz 13.66 dém
TL 1 671.5889 MHz 9.21 dém occ Bw 17.782217782 MHZ 1 1 671.5889 MHz 3,34 dem occ Bw 17.822177822 MHZ
T2 i 689.3711 MHz .53 dém T2 i 682.4111 MHz 8.81 dém
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG242018B

LTE Band 71

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum K i
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.16 dBm mi1] 15.88 dBm
2 679.58100 MHz - 677.9630 MHz
= 0 occ Bw +.495504496 MHz = occ Bw 9.050949051 MHz
[ N T1 e AT
1 d f‘” s 10 df = T
\
] 0 da i L
/ / \
10 d -
o / \
1
- I~ ] S N ; |
-y dey x T - t
PA I AT v = VAN
40 dom -
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 10.0 MHz CF 680.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 679.581 MHz 13.16 dbm ML 1 677.363 MHz 15.88 dem
TL 1 678.25225 MHz 8.73 dBm Occ Bw 4.495504496 MHz T 1 5675.9645 MHz 9,47 dbm Occ Bw 9050949051 MHz
T2 i 682.74775 MHz 7.21 dém T2 i 685.0155 MHz .17 dém
L JL ] L L JU ] L
Spectrum 2 im 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 0B w RBW 300 khz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 168 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.28 dBm mi1] 11.96 dBm
2 677.6530 MHz - 680.4600 MHz
= :c B 13.486513487 MHZ = 1| occ Bw - 17.902097902 MHz
0d Y .Y e \ 2 0 s ] .
= w ¥ - 5 S
[ ‘ i ]
o 7 ![ 0 de: e
| \ |
10 d -10 di - -
/ ] \
-20 JJ[ -20 1
J 30 d . !
S LTama ™ AN A e, oA N e
N\ i . W
-s0 -s0
60 d -60 di
CF 680.5 MHz 1001 pts Span 30.0 MHz CF 680.5 MHz 1001 pts Span 40.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 677.653 MHz 13.28 dém Ml i 660,46 MHz 11.96 dém
TL 1 673.7567 MHz 9.24 dBm occ Bw 13.486513487 MHZ 1 1 671,549 MHz 8,43 dem occ Bw 17.902097902 MHZ
T2 i 687.2433 MHz 8.0+ dem T2 i 668,451 MHz .84 dem
L JL ] L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG242018B

Conducted Band Edge

LTE Band 71 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 db Mode Auto Sweep
SGL Count 100/100 ESG'- Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
Y ; ; ALS Line _§PURIOUS_L INE_ABS, PAS!
20 ghilie ~FPURIOUS_LINE_ABS P _\ 20 ghine = 5
10 dém 10 dBm |‘
|
o dd \\ 0 dBm i \
-10 d8m -10 dBm 7T
SPURIOUS_LINE_ABS \ | 1
-20 dem I i -20 dBm [ I
-30 dam ’ l'\L fﬂ‘ aﬂ derm fi ¥
{ |
| \ I
40 dem / {| * f ‘\ LEL i | -
50 dam A / L"\L\ a ‘W/ solgem ,/I | F,‘J \ ‘F\\
/\__,_, — J \-f S H‘WW”W’ e \\"" - S _.’*J \ —
&0 dBm -60 dem
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
652.000 MHz 662,900 MHz 100,000 kHz 66289456 MHz -32.09 dém -19.02 de 6932.000 MHz /98.000 MHz 100.000 kHz 697.67283 MHz 21.49 dBm -8.51 dB
662.900 MHz £63.000 MHz 50.000 kHz 562.99685 MHz -22.55 dBm -9.55 dB 698,000 MHz 695,100 MHz 50,000 kHz 508,00504 MHz -21.79 dBm -3.79 dB
£63.000 MHz 668,000 MHz 100.000 kHz 663.34715 MHz 20.85 dBm -0.15 dB £98.100 MHz 709.000 MHz 100.000 kHz 508, 10544 MHz -31.72 dBm -18.72 dB
—
i J ) e i 1 )
Date: 5.MAY.2022 23:54:33 Date: G.MAY.2022 00

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
6 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
R " T wr—
0 de \ dBm
-10 dem 10 dem
SPURIOUS_LINE_ABS \ l
20 dem [‘ 20 dem )1
-30 dem -30 dem
- Y~
B = [
40 dem 40 dem
P [~
50 dam =l 50 dem
~60 deim; — -60 dem [ e
Start 652.0 MHz 3003 pts Stop 668.0 MHz |||l Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
652.000 MRz 662,900 MHZ 100,000 kAz 662,80456 MRz -35.23 dem -22.23 06 693.000 MHZ NI 100 000 kHz T =62 dom -zzﬁl
562.900 MH2 | 663,000 MHz £0.000 kHz 062,59775 MHz ~29.50 dbm -16.50 d& 698.000 MHz  693.100 MHz 50,000 kHz 698,00455 MHz -29.12 dBm -16.12 dB
563.000 MHz £68.000 MHz 100.000 kHz £67.59790 MHz £.99 dém -23.01 dB £98.100 MHz 705,000 MHz 100.000 kHz 696.11633 MHz -30.79 dBm -17.79 db
Y
I 1 P
Date: G.MAY.2022 00:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG242018B

LTE Band 71/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECLiNEKARS_ PABS

3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /\ 20 ghine o S
10 dém !) 10 dBm |‘
|
0de - 0 dém J l
-10 d8m ! -10 dBm ]
SPURIOUS_LINE_ABS ﬂ 11 f \
-20 dém r L -20 dBm .
-30 dBm i 0 dem I )I 1
LA i VL
-40 dem T r 1 |
T 40 dem I lu \
50 dem — T = .ulln J 1, i \ Ja)
e . Tlafpd AT AN
Ea 50 dBm —
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stﬂ 709.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit

652.000 MHz 662,900 MHz 100.000 kHz 662,89456 MHz -31.17 d&m -18.17 dé 693.000 MHz 698.000 MHz 100.000 kHz 697.66783 MHz 20.62 dBm -5.38 dB

662.900 MHz £63.000 MHz 50.000 kHz 562.98956 MHz -23.04 dBm -10.04 dB 698,000 MHz 695,100 MHz 50,000 kHz £98,01104 MHz -22.48 dBm -3.43 dp

663.000 MHz 668,000 MHz 100.000 kHz 66333217 MHz 19.89 dBm -10.11 dB 698.100 MHz 709.000 MHz 100.000 kHz 598, 10544 MHz -31.25 dBm -18.25 dB

S
T
i e N [1 e
Date: 5.MAY.2022 23:5 Date: 6.MAY.2022 00:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . ' abs Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
ettt i ot s it P e
0ds ‘ dem
-10 dBm l‘ 10 dBm
SPURIOUS_LINE_ABS h l
20 dem } 20 dBm \I
-30 dBm j -30 dem “‘_
—]
-40 dem f"—’w_’_w,__..., 1 40 dBm T
50 dBm - 50 dem I
// \_“"—4—._
LT 50 derm
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts Stop 709.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
552.000 MAz 662,900 MHz 100,000 kHz £62,89456 MAz -37.61 dem -24.81 d 693.000 MHZ 598,000 MHz 100 000 kHz 597 51768 MHZ 648 cbm —o5.55 0B
562.900 MH2 | 663,000 MHz 50.000 kiz 062,59795 MHz -31.61 dbm -18.51 d8 698.000 MHz  693.100 MHz 50,000 kHz 598,01004 MHz -31.55 dBm -18.55 dB
563.000 MHz £68.000 MHz 100.000 kHz 665.93956 MHz £.15 dBm -23.85 dB £98.100 MHz 709.000 MHz 100.000 kHz 698, 10544 MHz -34.17 dbm -21.17 dB
T
) i )
Date: €.MAY.2022 00:05:37
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LTE Band 71/

5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

=)

Offset 11.20 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 11.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHNEKARS PAES

s 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime M =
|
10dem ! 10 dém ’
o b J\ 0 dem ) ]
-10 dBm -10 dBm. |
SPURIOUS_LINE_ABS J \\ J 'l
-20 dBm f ] -20 dBm f 1
30 dem J ‘\q ﬂ 30 dem (ﬂ
| n N
-40 dBm 7 t HI‘ ‘I\ d cem t T
/ }' \
-50 dam 7 T ) S0|dem 1 Y
P S\ LY adod Wl U A

50 dBm 60 dem —
Start 652.0 MHz 3003 pts Stop 668.0 MHz Start 693.0 MHz 3003 pts StE 709.0 MHz
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